

Battery Pack Test Report (Package Drop & UN38.3)

Customer: Lenovo

Pack Model: L17C4PB1

Nominal voltage: 15.36V

Nominal capacity: 5185mAh/79Wh

Configuration: 4S1P

Customer P/N: 5B10P35084

Celxpert P/N: 921300141

Cell Type: Coslight CA3367E0G 5185mAh

Jan. 23. 2018

Approved by
Reviewed by
Prepared by
Amplification
Reviewed by
Amplifi



Figure photo of the pack







PS:此報告僅針對送檢樣品有效

The test report is valid for the tested samples only.



1. UN38.3 Test Report										
Test Period	2017/05/16~2	2017/06/08	Test Spec.	Spec. ST/SG/AC.10/11/Rev.5 Amend.1						
Parts Name	Battery Pack Application		NB	Quantity	Pack 16PCS/Cell 25pcs					

1.1 Test Summary

Item	Test Item	Test Result	Details
T1	Altitude simulation test (UN38.3-1)	Pass	Page 9
T2	Thermal test (UN38.3-2)	Pass	Page 10
Т3	Vibration test (UN38.3-3)	Pass	Page 11
T4	Shock test (UN38.3-4)	Pass	Page 12
T5	Short Circuit test (UN38.3-5)	Pass	Page 13
T6	Crush Test (UN38.3-6)	Pass	Page 13
T7	Overcharge test (UN38.3-7)	Pass	Page 14
T8	Forced discharge test (UN38.3-8)	Pass	Page 15

The battery pack passes UN38.3 test.





1.2 Test sample list

No.	Pack S/N	Test item	No.	Cell Num.	Test item
1	Sample No:1/16	38.3.1~5	1	Coslight CA3367E0G 5185mAh	38.3.6
2	Sample No:2/16	38.3.1~5	2	Coslight CA3367E0G 5185mAh	38.3.6
3	Sample No:3/16	38.3.1~5	3	Coslight CA3367E0G 5185mAh	38.3.6
4	Sample No:4/16	38.3.1~5	4	Coslight CA3367E0G 5185mAh	38.3.6
5	Sample No:5/16	38.3.1~5	5	Coslight CA3367E0G 5185mAh	38.3.6
6	Sample No:6/16	38.3.1~5	6	Coslight CA3367E0G 5185mAh	38.3.8
7	Sample No:7/16	38.3.1~5	7	Coslight CA3367E0G 5185mAh	38.3.8
8	Sample No:8/16	38.3.1~5	8	Coslight CA3367E0G 5185mAh	38.3.8
9	Sample No:9/16	38.3.7	9	Coslight CA3367E0G 5185mAh	38.3.8
10	Sample No:10/16	38.3.7	10	Coslight CA3367E0G 5185mAh	38.3.8
11	Sample No:11/16	38.3.7	11	Coslight CA3367E0G 5185mAh	38.3.8
12	Sample No:12/16	38.3.7	12	Coslight CA3367E0G 5185mAh	38.3.8
13	Sample No:13/16	38.3.7	13	Coslight CA3367E0G 5185mAh	38.3.8
14	Sample No:14/16	38.3.7	14	Coslight CA3367E0G 5185mAh	38.3.8
15	Sample No:15/16	38.3.7	15	Coslight CA3367E0G 5185mAh	38.3.8
16	Sample No:16/16	38.3.7	16	Coslight CA3367E0G 5185mAh	38.3.8
			17	Coslight CA3367E0G 5185mAh	38.3.8
			18	Coslight CA3367E0G 5185mAh	38.3.8
			19	Coslight CA3367E0G 5185mAh	38.3.8
			20	Coslight CA3367E0G 5185mAh	38.3.8
			21	Coslight CA3367E0G 5185mAh	38.3.8
			22	Coslight CA3367E0G 5185mAh	38.3.8
			23	Coslight CA3367E0G 5185mAh	38.3.8
			24	Coslight CA3367E0G 5185mAh	38.3.8
			25	Coslight CA3367E0G 5185mAh	38.3.8



1.3 Test result

1.3 Test										
Item	Test Item			st specification	d charged. 4		ge criteria	Samp		
T1	Altitude Simulation (UN38.3-1)	batteries are 1C cycled 50 times, ending in fully charged state. All batteries weight is measured. The charged batteries voltage are measured and recorded. 1-2. Batteries shall be stored at a pressure of 11.6Kpa or less for at least six hours at ambient temperature 20+/-5 °C. 1-3. Vacuum is released. All cells weight is measured. The charged cell voltage are measured and recorded. Start: 2017/05/16 no leakage, no venting no disassembly, no rupture and no fire. Battery voltage drop < 10%. Start: 2017/05/16					embly, no nd no fire.	4 packs are standard, charged (Pack#1~4) 4 packs 50 cycled ending in fully charged states (Pack#5~8)		
Test Peri	iod	Start	:: 2017/05	/16	End:2017	/05/16				
Test Equ	ipment	數位	電表 Q15	3, 電子天 ⁵	P Q090, 真3	E烘箱 Q14	6			
Major Pr	·	-		, , , , ,	, ,,,-					
Warning		_								
	nendation	The	hattery r	acks pass	s the test					
Recomin	lendation	1116	battery p	acks pass	s ine iesi.					
					Altitude Simulati	on Test on Cl	narged Packs			
		Before		efore	Afte	er	voltage residue	mass loss	ather event	
		No.	OCV	Weight	OCV	Weight	Volt	Weight	other event	
		1	(V) 16.953	(g) 315.27	(V) 16.941	(g) 315.25	(%) 99.93%	(%) 0.01%	0	
		2	16.974	315.29	16.963	315.26	99.94%	0.01%	0	
		3	16.966	315.24	16.955	315.22	99.94%	0.01%	0	
		4	16.967	315.34	16.954	315.32	99.92%	0.01%	0	
		5	16.754	315.24	16.742	315.22	99.93%	0.01%	0	
		6	16.833	315.23	16.820	315.21	99.92%	0.01%	0	
		7 8	16.789 16.712	315.19 315.28	16.778 16.698	315.17 315.25	99.93% 99.92%	0.01%	0	
							99.92%	0.01%	U	
Rav	v Data			-	sembly ; R-Rupture Disassembly , No					



297	Corporation										
Item	Test Item			st specification				udge criteria	Samı	ple(s)	
T2	Thermal test (UN38.3-2)	followed by storage for 6 hours at -40±2°C. no le The maximum time interval between test temperature extremes is 30 minutes. Batte			no leal no disa rupture	Io mass loss (<0.1%), to leakage, no venting, to disassembly, no upture and no fire. Battery voltage drop < 0%. 4 packs are standar charged (Pack#1~4) 4 packs 50 cycled e fully charged states (Pack#5~8)					
Test Per	riod	Star	t: 2017/05	5/17	End:20	017/0	5/22		<u> </u>		
Test Equ	uipment							幾 Q336			
Major Pı	<u> </u>	-	<u> </u>		· · ·	. ,.,,					
Warning		-									
	nendation	The	nacks na	ass the tes	<u></u>						
IXECOIIIII	lenuation	1110	, ρασκό ρι	200 1110 100							
							on Cha	arged Packs			
		No.	Be	efore		fter		voltage residue	mass loss	other event	
		NO.	OCV	Weight	OCV		eight	Volt	Weight	Other event	
		1	(V) 16.941	(g) 315.25	(V) 16.872	315	g) 5.21	(%) 99.59%	0.01%	0	
		2	16.963	315.26	16.887	315		99.55%	0.01%	0	
		3	16.955	315.22	16.880	315	5.19	99.56%	0.01%	0	
		4	16.954	315.32	16.880	315	5.29	99.56%	0.01%	0	
		5	16.742	315.22	16.671	315	5.17	99.58%	0.01%	0	
		6	16.820	315.21	16.745	315		99.55%	0.01%	0	
		7	16.778	315.17	16.710	315		99.59%	0.01%	0	
		8	16.698	315.25	16.623	315		99.55%	0.01%	0	
				/enting ; D-Disass , No Venting , No I				Fire			
Ra	w Data										



	Corporation										
Item	Test Item			Test spe				Judge crite		Sample(s)	
Т3	Vibration test (UN38.3-3)	3-2. 3-3. A	3-1. Packs are firmly secured to the platform of the vibration machine without distorting the packs in such a manner as to faithfully transmit the vibration. The vibration shall be a sinusoidal waveform with a logarithmic sweep between 7 and 200 Hz and back to 7 Hz traversed in 15 minutes. This cycle shall be repeated 12 times for a total of 3 hours for each of 3 mutually perpendicular to the terminal face. 3-2. The logarithmic frequency sweep is as follows: 7-18 Hz → 1gn 18-50 Hz → 0.8mm amplitude 50-200 Hz → 8gn 3-3. All packs weight are measured. The charged packs voltage are measured and recorded.								(Pack#1~4) 50 cycled n fully states
Test Per	iod	Sta	art: 2017/0	5/26	End:	2017/05/2	29				
Test Equ	iipment	數位	工電表 Q15	3, 電子天	平 Q090,	振動測試	機 Q	300			
Major Pr	oblem	-									
Warning		-									
	nendation	The	packs p	ass the te	st.						
			_	_		tion Test on 0					
		No.				age residue		ss loss	other event		
			OCV (V)	Weight (g)	OCV (V)	Weight (g)		Volt (%)		eight (%)	
		1	16.872	315.21	16.865	315.18		99.96%		01%	0
		2	16.887	315.22	16.880	315.19		99.96%	0.01%		0
		3	16.880	315.19	16.872	315.16		99.95%	0.01%		0
		4	16.880	315.29	16.872	315.27		99.95%	0.01%		0
		5 6	16.671 16.745	315.17 315.17	16.663 16.739	315.15 315.14		99.95%		01% 01%	0
		7	16.710	315.17	16.701	315.10		99.95%		01%	0
		8	16.623	315.21	16.616	315.19		99.96%		01%	0
		Note:	L-Leakage ; V-\	/enting ; D-Disas	ssembly ; R-Ru	ıpture ; F-Fire					
Rav	w Data		_	, No Venting , No	-		No Fire				



Item	Test Item			Test specific	ation		Judge criteria	Sample(s)			
Т4	Shock test (UN38.3-4)	4-2. I 4-2. I t t t 4-3. A	No mass loss (<0.1%), no leakage, no venting, no disassembly, no rupture and no fire. Beta acceleration 150gn and pulse duration of 6 milliseconds. Each pack shall be subjected to 3 shocks in the positive direction followed by three shocks in the negative direction of three mutually perpendicularly mounting positions of the pack for a total of 18 shocks. Beta 2017/06/05 No mass loss (<0.1%), no leakage, no venting, no disassembly, no rupture and no fire. Battery voltage drop < 10%. The charged cell voltage are measured. The charged cell voltage are measured and recorded. End:2017/06/05						4 packs are standard charged (Pack#1~4) 4 packs 50 cycled ending in fully charged states (Pack#5~8)		
Test Per	iod	Star	t: 2017/06	6/05	End:201	7/06/0	5	l			
Test Equ	ipment				————— 平 Q090,衝	越測計	: ₩ O154				
-		女 卫	(X - X - I V	-, 41/	, 4000, 151	十八四	410 I				
Major Pr											
Warning		-									
Recomn	nendation	The	packs pa	ass the te	st.						
					Shock 1	Test on C	charged Packs				
			Be.	fore		fter		voltage residue mass loss			
		No.							other event		
			OCV (V)	Weight (g)	OCV (V)	Wei		Weight (%)			
		1	16.865	315.18	16.852	315.		0.00%	0		
		2	16.880	315.19	16.865	315.	18 99.91%	0.01%	0		
		3	16.872	315.16	16.861	315.	15 99.93%	0.01%	0		
		4	16.872	315.27	16.862	315.	25 99.94%	0.01%	0		
		5	16.663	315.15	16.649	315.	13 99.92%	0.01%	0		
		6	16.739	315.14	16.726	315.		0.01%	0		
		7	16.701	315.10	16.686	315.		0.01%	0		
		8	16.616	315.19	16.605	315.	17 99.93%	0.01%	0		
Rav	w Data			<u> </u>	sembly ; R-Rupturd Disassembly , No		No Fire				



	Corporation							_			
Item	Test Item		Test specif	ication			Judge criteria	a		Sample(s)	
Т5	Short Circuit Test (UN38.3-5)	ext 5-2.Wh sho wir 5-4. The	cks are placed in to a terior packs temperaten en packs exterior rea orted by connecting the e of resistance less the e short was continued the cell temperature cks are observed for	ture are moning the following	itored hey are n a copper hm. an 1hour	disa expl smo exte	rupture, no ssembly, no osion, no fire ke. Packs rior peak perature <176	ch , no 4 in	narge packs	s are standard d (Pack#1~4) s 50 cycled ending charged states 5~8)	
Test Per	iod	Start	: 2017/06/06	End:2	017/06/0	8		I			
Test Equ	uipment										
Recomm	nendation										
		S	hort Circuit Test on	Charged Pac	ks						
		No.	Max. Temp.(°C)	Other ev	/ent						
		1	54.63	0							
		2	55.27	0							
		3	55.49	0							
Rav	w Data	5	55.43 56.73	0							
		6	54.86	0							
		7	56.91	0							
		8	54.82	0							
			-Disassembly ; R-Ruptur D- No Disassembly , No		ire						
Item	Test Item		Test spe	cification			Judge	criteria		Sample(s)	
Т6	Crush test/ Impact test (UN38.3-6)	(A 9.1 H 61±2.5d 6-2.Cel (The ce	Il's diameter > 20mm Kg mass is to be drop cm onto the sample.) Il's diameter < 20mm ells are crushed with . Once the force is ob	oped from a l , , Execution c a 13 KN with	rush test		External tem cell does no 170°C and t disassemb ly within 6 hou test.	t exceed here is r y and no	d no o fire	5 cells are 50% charged (Cell #1~5)	
Test Per	iod	Start:	2017/05/17	End: 2	017/05/1	8	1				
Test Equ	ipment		電表 Q153, 資料收				幾 Q437/撞	擊測試	機(Q231	
Recomm	nendation	The C	Cells pass the te	st.							
			Crush Test	on 50% C	harged C	ells					
		No.	Max. Temp	.(°C)	Oth	er e	event				
		1	21.36			О					
		2	20.56			0					
Rav	w Data	3	21.43			О					
		4	22.16			О					
		5	21.49			0					
		Note:	D-Disassembly ; F-	-Fire / O-N	o Disasse	mbly	, No Fire				



Energy Corporation Report No.: Of R-QA-Lab-01/3031 AOR 17020										
Item	Test Item		Те	st specification		Judge criteria	Sample(s)			
Т7	Overcharge test (UN38.3-7)	rec 7-2.The (a) W mc the ba (b) W tha tim 7-3. Tes	e charge current s commended maxing e minimum voltage /hen the Spec's repore than 18V, the nate e lesser of two time ttery or 22V. /hen the Spec's report 18V, the minimum test the maximum of the test s	No disassembly, no fire within seven days after the test.	4 packs are fully charged (Pack#9~12) 4 packs are 50 times cycled ending in fully charged state (Pack #13~16)					
Test Per	iod		2017/05/24	End: 201	7/05/28	<u> </u>				
Test Equ	ipment	數位電	意表 Q153, 資	料收集器 Q078	,電源供應器Q	148/Q149/Q15)			
Major Pı	oblem	-								
Warning	Point	-								
Recomn	nendation	The p	acks pass the	e test.						
		Overcharge Test on Charged Packs Charge Charge No. To (80) Others supply								
		No.	Voltage(V)	Current(A)	Max. Temp.(°	C) Other	event			
		9	9 10 11 12 13 14	6.8	20.36		0			
					21.56 22.49		0			
					21.59		0			
					21.35		0			
					20.87	(O			
		15			20.46		0			
		16			21.49		0			
Rav	w Data	Note:	D-Disassemb	ly; F-Fire / O-	No Disassembl	,No Fire				



Item	Test Item			Test specification			Judge c	riteria	Sample(s)			
Т8	Forced discharge test (UN38.3-8)	conne initial	ecting it in series	ischarged at ambient tem s with a 12 V D.C. power the maximum discharge ufacturer.	supply	re by at an	No disass no fire wit seven day the test.	hin	10 cells are first cycle in fully discharged states (Pack#6~15) 10 cells are after 50 cycles ending in fully discharged states (Pack #16~25)			
Test Per	iod	Start	Start: 2017/05/29 End:2017/06/01									
Test Equ	uipment	數位	電表 Q153,	資料收集器 Q160,	電源	供應器Q	147/Q23	36/Q23	37			
Major Pı		-		, , , , , , , , , , , , , , , , , , , ,								
Warning		-										
		Tho	packs pass	the test								
Recomn	nendation	THE	packs pass	the test.								
		Ford	ed discharge are fi	rst cycle in fully discharged	Forced	l discharge a	re after 50 c	veles end	ling in fully discharged			
		No.	Max. Temp.(°C)	Other event	No.	Max. Ten		y cies end	Other event			
		6	35.46	0	16	27.59		0				
		7	26.59	0	17	29.65		0				
		8	24.76	0	18	31.26		0				
		9	31.46	0	19	32.59		0				
		10	32.56	0	20	26.5			0			
		11	26.59	0	21	24.79		0				
		12	24.78	0	22	26.5			0			
		13 14	26.59 24.69	0	23 24	36.5 34.7			0			
		15	29.56	0	25	37.1			0			
						57.1	0		0			
Ra	w Data	Note:D	-Disassembly ; F-Fi	re / O-No Disassembly , No Fi	ire							